Kart Engine MC20

ILLUSTRATED PARTS LIST

MARCH 1961
The following pages contain an illus- Page
trated parts list for the MC20 Kart . . .
Engine. Due to small differences be- Figure 1. Engine Assembly, Model MC20 Engine ........ 2
tween engines, it is important that the :
Serial Number of your Kart Engine Figure 2. McCulloch Carburetor Assembly ............. 4
be included w_heneyer spare part§ are Figure 3. Powerhead Assembly .......o0vvvvenennnnn... 6
ordered. This will assure receiving

the proper parts from your dealer.

McCULILLOCH CORPORATION

8101 West Century Boulevard, Los Angeles 45, California

## 48884



MC20

N

Figure 1. Engine Assembly, Model MC20 Engine

#8884

2 3-61(D



T

FIGURE 1 ENGINE EXPLODED VIEW —GENERAL MC20

Index Part Units
No. Number Nomenclature Per Assy
1 55615 Guard - Sawdust ... iiei e e e e 1
2 104503 Screw - 10-24 x 1-1/4 in. 1g L] 23 1) 3
3 101191 Nut - Hex 10-24 ........ S ettt et r it ee bt a et et e oo 2
4 48864 Housing - Fan .........ouiiiuinrnnrnnnnnnn. Cerereerteceannns e 1
5 104393 Screw - Pan hd 10-24 X3/8 in. 18 veveneinnenenn e, 1
6 102762 Screw - Hex hd 10-24 X 1/2 . 1g oevvevnvnnneeneeenen s 1
7 102189 Washer - No. 10, . it e, Ceteanann 2
8 57565 Cover Assembly - Spark plug vvvueenennen e neenrneen e 1
9 48865 Shroud, Cylinder ......oviiiiniiiinein i, Ceesenaaan 1
10 48866 . Plate - NaMe . .o.uitenueininnrrneeneanenssenomen e, 1
11 100732 Screw - Hex hd 1/4-20 X 5/8 in.18 «.vvnininvnneenrennnnnnnnnnn, een 2
12 100005 Washer .. e e 2
13 100882 Screw - Hex hd 1/4 20 X3/4I0.18 i e el 4
14 100311 Washer...........ccoivvune.. Ceesnas C e ie it an ittt aeirae e 4
15 58139 Bottom - Crankcase .........c.oveevvenernennnnn. esrsnan Ceretaenann 1
16 58166 Gasket - Crankcase Bottom ......ovuviciinnineinnnnnn o, 1
17 100249 Nut - Hex 1/4-28 ......vvviininnnnnn. St et ee st e nete s aaaaanaann 2
18 100153 Washer - Lock 1/4 10, touuuiunu et in it 2
19 55252B Gasket - Carburetor ................... D A 1
20 Carburetor Assy (See Figure 2) ..........v.oeiiiiuiunrinnnnnnnin, 1
21 103947 Screw - 10-24 x lin.lg ............. Sttt eneeeereenaa e 4
22 100003 Washer - NO. 10 ou.tinieii it e e, 4
23 48887 Adapter Assembly - Carburetor ..........v.vueeneieennnnnn 1
24 48605 L o 1
25 104476 Screw - Hex hd 8-32x5/16 in. 1g ...... T, . 2
26 51480 Lockplate ......... i, tecescessrrananans ceenan 1
27 57173 Clamp - Red «.tneitntiiitt et te i ie it e e e 1
28 51809A Valve - Reed ... i ittt 1
29 48791 Plate - Reed ..... Ceeernaan Se et eaeieenaiaeeit et e naan e 1
30 48604 Gasket - Manifold ........viiiniiii ittt 1
31 102388 Screw - Hex hd 10-24 x 5/8 in. lg ............................. eeees 2
32 103100 Washer - Lock .......covvievnnnnnn, et e ra e es et et aenanann o 2
33 48609 Header - Exhaust.....ouueiee ittt i, eseneas 1
34 36093 Gasket - MUffler .....uvuuiiiinnenn e ieeaeaa 1
35 Powerhead Assy (See Figure 3)............. et e et eerteatierernnonana 1

#8884

3610 3



MC20

Figure 2, McCulloch Carburetor Assembly

M



FIGURE 2 McCULLOCH CARBURETOR ASSEMBLY MC20

Index Part Units

No. Number Nomenclature Per Assy
48890 McCulloch Carburetor and Fuel Pump ASSY +.vvveerennnnonoennnnnnnn. 1
1 104520 . Screw - Pan hd 10-24 X T/8 iN. 1€ cvvrrineevrnnnsrenencnennnns 4
2 48897 . Body Assy - Fuel pump .....coeverevenrnens e ieeeraeeseaaneneann 1
3 57277 . . Filter - Fuel pump ........vereerrneennnn Ceeeteseinenranane 1
4 57274A . Diaphragm - Fuel pump .......... e oot atacncaccoacaceennnsonnns 1
5 48901 . Plate - Carburetor diaphragm ......c.v.iiiiiiirneneenonsnannenss 1
6 55067A . Diaphragm ..... G e e e esaeateaiaee ettt ttaaae e 1
7 55090 . Needle - Metering .......... Cheerireetrrataaaaas cesernns cresens 1
8 48810 . Needle - Metering main ... oinnt ittt eieee e ennnes 1
9 104001 . B T 23 1 - . 2
10 51705 . Spring - Idle SCreW ...ttt it iitrerenneennrerenreensasssonns 1
11 104000 . Screw- Pan hd 4-40x1/41in.1g ..... ittt sesientesecetane s 1
12 103540 . Lockwasher - Internal ....... ... .. ..ttt iitienensrecennannnnns 1
13 50701A . Arm - Throttle shaft .................... e eaeeeieisaiseatean 1
14 48820 . Spring - Throttle return.......cvviiiiieienirnuinneereesncnnssnnns 1
15 104000 « Screw-Panhd 4-40 x 1/4 0. 18 vvvuenne e eeee e e 1
16 103540 . Lockwasher - Internal .....ciuiitiinnirennrnnnnenssceasnssncens 1
17 55085 . Plate - Throttle o oviunn e in o i i ittt e et et e eee e eenn 1
18 102219 . Screw - Fil hd 8-32x 1/4in. lg ...... Cheeasssrrrenenanns cetsens 1
19 100252 . Lockwasher - No. B ... ittt i iiteieenrnrencnacnnns 1
20 55082 . Clip - Throttle shaft ... ...ttt iiiieiinirnennrecenanns tereeann 1
21 48818A . Shaft - Throttle 2858y .....coiiiiinrennnrnnnnnnsennesoennns craee 1
22 48907 . Carburetor Body ASSY ..vvuvrierrennrevnierens o ene e 1
23 55397 . . Screw - Idle .ovivennnennn TN seceeeiinena crienan 1
24 104164 . . Screw-Panhd4-40 x 1/4 0. 1 .. ivinrnieinee e nnnnnna, 1
25 104305 . . Pin - Inlet lever .....ciiiiinvienencnnronnnnnnns creteeranas 1
26 55688 . . Lever - Inletcontrol .......c.cvivnnviencnnenn. e ereciaaea 1
27 57172 . . Spring - Inlet lever ... veitieniiiiiireneeenennernensnnesnnas 1
28 55476 . . Valve - Needle .. ... iiiiiiiiii it ncnrrenroresansennssnees 1
29 55475 . . Body - Needle ....ciivnniieenrnnenroeeraereneenssensesnnas 1
30 55474 . . Seat - Needle ... ... ittt iiiiiiiierienenessnonsnnns 1
31 55689 . . Washer - Valve ............ tetesiserssea Cenerersseratanans 1
32 104407 . . Plug - EXpansion .......c.oiveeiiinneennennns cetrenerasenenn 1
33 556908 . . Seal - CaPillary v viiieiiine it tetea et 1
34 102758 . . Plug - EXpansion ........v.eevuu.s heeeassaenas ceeeas cearens 1
35 56062A . . Bushing - Carburetor body. .....ovvvnnnninn .. 2

#48884

3-61(D 5



MC20

Figure 3. Powerhead Assembly

ok

=,
Y



\_J

FIGURE 3 POWERHEAD ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
1 101965 Screw - Fil hd 10-24 X 7/8 in. 18 v ovvueinein e e, 2
2 100003 Washer. . . i e e e, 2
3 51253 Retainer - Coil ...oiiiuiiini ittt e 2
4 51251 Lamination ASSY = COil . ..uuiiiiiineinreerreerneeeneneroennnnnnnn. 1
559494 Coil and Terminal ASSY vuuue et v et enenan s ieee e e 1
5 101883 WiIre ASSy - Ground ..ueeuiiiinneeeoniinesrsennnenneennonnnnnn, 1
6 55617 Nipple - Spark plug Wire .....o.oueeonneie e oo, 1
7 52547 Wire Assy - Spark plug ........ Pessievenssaane Cetsesrsenereanann 1
8 55060 BTeTo AN oT:B o 90 o) L TG 1
9 55061 . Connector - Spark plug Wire ...uui'evsnnneenvernonns s, 1
10 Coil ASSY.evvrvennennnann. (Order Coil and Terminal Assy #55949A) 1
11 Plug - Spark 14 mm ............. trteerieneneas e eiaeiiieasesiaen 1
12 101179 Nut - HeX T/16 oottt ittt it e et e e et e e 1
13 101270 Washer - Special «vvuuiuiivi it euerininennereeesonns e, 1
14 48785A Flywheel ASSy . .ounnt ittt it ieiie et enene s 1
15 100199 Key - Woodruff .............. e tee ettt aa e, 1
16 102763 Screw - Hex hd 10-24 X 3/4 10 18 vvvrneenneinnennnnnnrnnernnnnn.. .. 2
17 36388 Plate - LOCK vttt i et et e e e e, 1
18 57815 SErap - Seal. ...ttt i i i et e e e aa e 1
19 50664 Seal - Breaker DOX drain ovueeervneerenn ieeteeee e, 1
20 104230 Speednul ... ... i it e ettt et e 1
21 104554 S} =T L L 1
22 102763 Screw - Hex hd 10-24 X 3/4in. 1g vvvvvnernnnrrnnn.n. e reerasanananan 4
23 55977 Clip - Breaker DOX COVET ot uttnuttintsett o eeeesnennnannannn. N 2
24 557668 Cover - Breaker DOX .v.ivuiverinnninnnrnnennnens Cteresiieeieceaieen 1
25 54184 Wiper - Felt ...ttt ittt eerrenennnn Ceterreneas Creeaas 1
26 104555 Screw - Fil hd 8-32 x 1/2 50, 12 (SEMS) +vvrvitte e eeeeeen e, 1
27 100080 Washer - Plain No. 8 ... . .iveiiinnirnnnnnnnn e teeericsttionaanans 1
28 100955 MUt - HeX 8-82 1ttt eiittiieeiianiinn et e, 2
29 50074 CONAENSeT .ttt it ittt etiiae ittt 1
30 103748 Screw - Hex hd 8-32x 1/2in.1g oovuunvennr e, Cerieeens 1
31 57766 Wire Assy - Primary ........cou... cartennes Sttt eceseetraaenaaaannnn 1
32 55782 TN - e 1
33 57769 Insulator - Ignition SCreW .....viiiiiniiiensennnennvnennns Ceessanaaa 1
34 57770 Insulator - Breaker Spring ....ccovienvienntiiine e innnnnnennnn, 1
35 104553 Lockwasher - NO. 8 ...uvivervnrnnnnnnnnn e e, 1
36 104551 Nut - Hex 8-32 ..ot i et st e eec, 1
37 100414 Screw - Filhd B-32 X 1/2 0N, 18 e iitvrninen s vt eeeeee e ceeae e 1
38 100057 LoCRWaSeT . oot e e e e 1
39 55778A Washer - Special vu.uuiiiieiinnaiininnnareeraneanun e, 1
40 103061 Screw - 8-32 X 1/2 i 18 (SEMS) v utvevnnenninerenuenrnnnrnennnnnn 1
41 57767 Lockplate. ... i e e e e e e 1
42 57765 Breaker ASSY ..ivviiiiiernnninennronnnnsnnns et aie st isecaenana 1
43 104534 Screw - Socket hd 10-24 x 1-13/32 0. 1€ oo vu e e ee e oo e, 6
44 24236 Washer ........ .. . . i iiiiiiiirnnan. ettt eaite et e 6
45 48858 GasRet vt e e 1
46 48903 Head - Cylinder ........iiiiiiuitiiiieinenevnennnsroennnnnneennnn.. 1
47 58132 PN - PIStOn . e e e e 1
48 51209 Washer - Thrust ......ciiiiiinnnnnnnns Cetreseranans .. Chieeiaa 2
48904 PiStON Ay v vttt e e 1
49 48691 Ring Set - PistOn .. uvettiiiiii ittt ittt rr s e 1
50 101206 Bearing - Needle ... ..ot et erennnnanannnn, 1
51 104378 Bearing - Needle (Closed end) ....cvvveurrenennnnennnnnennnnnnn. 1
52 Piston .. ... (Order Piston Assy #48904) 1
53 48905 Connecting ROA ASSY v.vtvtieneenrvnnnnnesssmmmnaeame . 1
54 101356 Screw - Socket hd 10-32 X 5/8 in. 18 v.vvvieeennnnsvennnnnnnnn... 2
55 102742 Roller - Needle ...utiiiintiininnenins e enemae e, 24
57827 Crankcase COVET ASSY .. ..uinutuennnnetenets iennernrceenneennnnn, 1
56 101326 Nut - Hex 10-24 ..ttt et ieeee e e, 1
57 57870 Seal = O6l. .t i e ettt it e, 1
58 57784 L € 1
59 . Cover - CrankCase .........cevevrrennennenn. (Order Assy #57827) 1
60 104523 B 23 3. - S 1
43884

MC20



MC20 FIGURE 3 POWERHEAD ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
61 100824 Bearing - Ball ...ttt ittt eitancnraancresrrennconrsnnas .o 1
62 104490 Bearing - Ball . ...iiiiisittiirteinrcttetteneeanaanacaanaanaanann 1
63 58128 Crankshaft .......icrirnii it it s ttiioneneronsasesnsacsansnns 1

48871 Cylinder Assy - CrankCasSe cvuueetieentseneeeannnanansansonsnnennnns 1
64 101326 . Nut - HeX 10-24 . iuiieiitnnerosnnionsreenernsonsesosenaancnons 6
65 28053 . Retainer - Nut ........... e eer s tenessaatestectteceatasanaeans 2
66 101326 . Nut - Hex 10-24 .......... cevenectrensenn Creseensesresstesareas 2
67 18556A . Retainer - Nub .. ..ot itiiiieiiee i et etiiennnenennns 6
68 101143 . Nut - Hex 1/4-20 . viiveeinnenrrnnnnnnn. creirseareenrannan P 6
69 104486 . Seal - O1 .. ittt iitiieneiteeerenctionesnaceeronsssenonnnnenn 1
70 104255 . Retainer - Nut ....oviniiineninsnnsscoraconnnncnanes rressiiaes 2
71 57063 . Retainer - NUt .......iiiiiiiiiii ittt i iirencerseronsseanncnns 4
72 Cylinder - Crankcase cvevenserseccnnannncan (Order Assy #48871) 1

8 ’ o)



